County of San Mateo

April 1998

oD E L a— L
) (LI |0 g
R R T e

‘ I ' IR ."'Q \

County Service Area No. 7
La Honda Water System
Master Plan

r4
<
—
-
=
[1]
—
7
>

BROWN anxpD CALDWELL




w—-——.ﬁ—.ﬁ

COUNTY OF SAN MATEO

_—e

County Service Area No. 7
La Honda

= ——— ——— — —————————  ——

WATER SYSTEM MASTER PLAN

Prepared by:
Brown and Caldwell
April 1998

04/0B/9R\E\REPORTSY692\4692-0RTITLEPG.DOC\(paa)




BOARD OF SUPERVISORS
COUNTY OF SAN MATEO

Mary Griffin, First District

Tom Huening, Second District
Richard S. Gordon, Third District
Ruben Barrales, Fourth District
Michael D. Nevin, Fifth District

SAN MATEO COUNTY
DEPARTMENT OF PUBLIC WORKS

Neil Cullen
Brian Lee
Mark Welsh
Bruce Petrick
[...]
dOption 2b., SRF financing, is a 20-year loan at 2.6 percent interest with no issuance fee.

04/13/98\EAREPORTSW69214692-08\CHAPTER 1. DOCYpaa)






CHAPTER 2

INTRODUCTION

This chapter introduces the water master planning process for County Service Area No. 7
(CSA No. 7), including background, authorization, scope of work, and report organization.

Background and Purpose of Work

The CSA No. 7 water system has its origins in the 1920s when private developers
diverted water from Alpine Creek to serve a small subdivision consisting primarily of vacation
homes. The system was subsequently expanded to serve Camp Glenwood and nearby County
parkland. The County of San Mateo (County) took over the system in 1958. The County has
repaired and upgraded the system over the years, but such work has been done without benefit of
master planning. This report provides an overall framework for water system maintenance and
improvements.

Authorization

The County authorized this work through an agreement with Brown and Caldwell dated
December 17, 1996.

Scope of Work
The scope of work includes the following activities:

Assessment of Existing Water System. Assemble, review, and summarize all County
record information on the CSA No. 7 water system; i.e., design and/or record drawings,
schematics, staff and consultant reports, repair/leakage reports, field monitoring data, and any
other documentation. Meet with County engineering, operation, and maintenance staffs to obtain
oral history of the system focusing on current operating practices and repair requirements. Meet
with the local fire marshal to obtain copies of any hydrant testing reports and SO reports. Meet
with Department of Health Services representatives to determine if any system is failing to meet
water quality requirements. Obtain water use data and estimate current and future (year 2017)
average-day, maximum-day and peak-hour water demands. Determine data gathering
requirements and pursue obtaining necessary information on hydrant tests, system elevations and
pressure monitoring,

04/09/98\EAREPOR TS\ 692\4692-08\CHAPTER2 DOC\(pan)



2-2

Carry out a detailed inspection of the CSA No. 7 system to assess the structural condition
regarding Code compliance, OSHA safety compliance, physical condition, and operability.

Develop proposed design criteria based on California Title 22 and water industry
standards to address storage capacity, system pressures, acceptable pipe velocities, and pressure
losses. Build a CYBERNET hydraulic mode! for each distribution system. Run the model to
determine its performance during current and buildout minimum, average-day, maximum-day,
and peak-hour demands. Use CYBERNET to determine the maximum fire flow achievable at
each node coincident with maximum-day demand. Also assess emergency storage and supply
systems.

Develop Water System Capital Improvement Plan. Develop priorities for improving
deficiencies in the existing system. Review priorities with County staff and develop anannual
schedule of required capital improvements for the planning period. Evaluate financing
alternatives and develop a financing plan for the district, including recommended rates and
connection fees.

Data Management. Enter data generated during the study into the Hansen’s Field
Module for eventual transferring to Hansen’s Water Module.

Master Plan Report. Prepare a water system master plan report for CSA No. 7,
supported by the technical memoranda prepared as part of the previous tasks and structured to
summarize the improvement projects required.

Report Organization

This report is divided into nine chapters.

o Chapter 1 provides the executive summary.

s Chapter 2 is the introduction.

o Chapter 3 describes the existing water system and the study area, including
population and growth projections.

o Chapter 4 summarizes the existing and expected water system demands.
e Chapter 5 discusses existing water quality and current water quality standards.

o Chapter 6 presents the results of computer modeling of the distribution system
and recommends future modifications and improvements.

MfObf?B\E:\REPORTS\4692\4692-08\CHAPTER2.DOC\( paa}



2-3
» Chapter 7 reviews the existing Camp Glenwood Water Treatment Plant and
recommends necessary improvements.

o Chapter 8 summarizes the costs and prioritizes the system improvements
identified in Chapter 6 and Chapter 7.

o Finally, Chapter 9 presents the water rate and revenue plan for the County to
finance the Capital Improvement Program described in Chapter 8.

o References, detailed cost estimates, and drinking water standards are provided in
the Appendix.

04/09/98\ EAREPORTS\692\4692-08\CHAPTER2. DOCY(paa}






CHAPTER 3

EXISTING SYSTEM AND STUDY AREA CHARACTERISTICS

The existing water system facilities and study area characteristics affect planning of
system modifications and future system expansion. This chapter describes the factors relevant to
water system planning.

EXISTING SYSTEM

County Service Area No. 7 (CSA No. 7) currently supplies water to residences, camps,
and parks over a rural area of about 1.0 square mile. The water system includes a raw water
diversion, raw water pipeline, and storage; a water treatment plant (WTP) with integral treated
water pumping; two treated water storage reservoirs; and distribution mains or pipelines. These
components are described below.

Raw Water. The present raw water source is a diversion from Alpine Creek at the
Pescadero Creek Road bridge. Water is pumped directly from this diversion through a 3-inch-
diameter pipeline to a 70,000-gatlon raw water storage reservoir along Pescadero Creek Road.
This reservoir is about 27 feet in diameter with a maximum water depth of about 16 feet. The
construction year is unknown, but we suspect that it is over 40 years old. Record drawings are
unavailable. The reservoir sits on redwood stringers imbedded in parallel concrete foundation
walls. There is no evidence that the reservoir is anchored to the foundation. There is apparently
no flexibility in piping connections for the inlet and outlet pipeline. The reservoir appears to be
in reasonably good condition. However, the roof system is aging. It should be inspected
regularly and replaced before it fails.

The raw water reservoir serves several important functions:

e It provides a wide spot in the pipeline, a buffer between the raw water diversion pump
and the WTP supply pump. :

o [t allows pretreatment settling of raw water with a nominal detention time of almost
1 day at the WTP production rate.

e [t serves as a raw water reserve when raw water quality deteriorates during local
storm events.

There is also a water rights issue regarding the CSA No. 7 water system. As discussed in
more detail in Chapter 7, serving La Honda Creek drainage residents with water from Alpine
Creek has been ruled to be an illegal diversion.

04/13/98\EA\REPORTS69214692-08\CHAPTER3.DOC\(paa)



3-2

Water Treatment. Constructed by the County in 1994, the Camp Glenwood Water
Treatment Plant (WTP) treats the raw water from Alpine Creek using full conventional treatment
at a rate of 50 gallons per minute (gpm). Table 3-]1 summarizes WTP characteristics. Figure 3-]
shows the WTP flow schematic. Alum is the primary coagulant. There is also provision to add
polymer to enhance solids removal. Water solids from the tube settler and backwash water are
routed to a 6,000-gallon buried tank. After settling, excess water is spray irrigated on adjacent
woodlands. A septic tank maintenance firm periodically removes and disposes of settled solids.
Treated water is pumped directly to the distribution system after passing through a chlorine
contact chamber. We review WTP performance in Chapter 5.

Water Storage. There are two treated water storage reservoirs—one constructed of
redwood well over 30 years ago and one constructed of welded steel in 1967. Table 3-2
summarizes the storage reservoir characteristics. Based upon an exterior inspection by a
structural engineer, the steel reservoir appears to be in good condition. It is not anchored to a
foundation, but sits on a sand base. A concrete ring foundation contains the sand. The tank
bottom lip sits about 2 inches below the top of the concrete ring. There is an asphalt seal over
the sand around the tank base. The ratio of tank diameter to height indicates there is little chance
the tank will overturn in a major earthquake. There are no record drawings available to
determine the plate thickness for the reservoir shell.

The inlet/outlet pipeline for the reservoir apparently connects through the base. There is
no evidence to suggest that there is flexibility in the connection between the reservoir and
connecting piping. Such flexibility is particularly important during seismic events since the
reservoir and connecting piping are likely to move independently.

The redwood reservoir appears to be in good condition for water storage, but the roof
system apparently needs replacement. The reservoir foundation system is similar to that for the
redwood raw water storage reservoir. lt appears that there is some deterioration of the redwood
blocks at the top of the concrete foundations. The reservoir is not anchored to its foundation.
There is no flexibility where the outlet pipe connects to the reservoirs. There is a pressure
reducing valve on the reservoir inlet pipeline, installed by County staff to protect the float valve
that controls reservoir filling. There is a valved bypass pipeline from the reservoir inlet pipeline
to the reservoir outlet pipeline.

Existing Distribution System

The existing distribution system is a simple branched network without looping, that
serves residential customers along Alpine Creek and La Honda Creek. Although there is
significant elevation difference along each branch, the system as a whole is not divided into
pressure zones owing to the small number of connections, rugged terrain, and limited public
rights of way and easements in which to construct additional water mains. Figure 3-2 is a
schematic diagram of the existing water system. Figure 3-3 shows the areal extent and layout

04/1 /9REAREPORTS\4692\4602-08\CHAPTERY . DOC\(paa}



3-3
Table 3-1 Camp Glenwood Water Treatment Plant Characteristics
Flow
Design flow rate, gallons per minute (gpm) 50
Flocculator (vertical paddle type)
Minimum detention time at design flow, minutes 24
Tube settler (60-degree inclined type)
Maximum overflow rate at design flow, gallons per 1.25
minute per square foot (gpm/sf)
Filter (dual- or multi-media type)
Filtration area, square feet 16.7
Maximum filtration rate at design flow, gpm/sf 3.0
Maximum backwash rate, gpm/sf 15.0
Maximum surface wash rate, gpm/sf 3.0
Chlorine contact tank
Minimum detention time at design flow, minutes 26
Washwater holding/decanting tanks
Effective volume (minimum) gallons 6,000
Spray area (washwater disposal)
Required spray area, square feet 7,000
Capacity, Total dynamic Motor size,
Pumps Number gallons per minute head, feet horsepower
Intake (Alpine Creek) 1 50 295 7-1/2
Raw water feed 1 50 50 1-1/2
Treated water ' 1 50 260 7-1/72
Spray ] 10 150 172
Dose range,
Chemicals Function milligrams per liter
Alum (12 percent solution) Coagulant To 120
Soda Ash (6 percent solution) pH adjustment To 60
Polymer Coagulant Aid S5to 15
Chlorine Disinfectant 1to5
Table 3-2 CSA No. 7 System Storage Characteristics
Tank and Volume, Overflow
construction gallons Type of storage | elevation, feet Location
RW-1: redwood 70,000 Raw water 670 Camp Glenwood WTP,
T-1: welded steel 500,000 | Treated water 300 above Camp Glenwood WTP
T-2: redwood 70,000 Treated water 617 Sam MacDonald Park

04/13/9R\EAREPORTSW6924692-08\CHAPTER3.DOC\(paa)



E=)
o
£
8 ¥
@ &
o “ "
= Package” Water Treatment Plant
670° %..i;_...___-____ﬂ._________m.l
<15 £
old 2|
Sl Rapid Mix S
@ E Flocculator £
815 £ 51l
oo < Treated < E Chilorine
ea o S
I Water 35 Contact
Raw 54 - Pump S8l Pipe
Water I . l? _
al ysle

70,000 Gallon Tank
Raw Water Storage

Tube Rapid
Settler Sand I
Chamber Filter Backwash

|

Raw Water !

Pump |
L

Y

Spray |
Disposal
Pump Area

Washwater Holding /
Decanting Tank

Figure 3-1
Existing Camp Glenwood Water Treatment Plant

R — S —
46EZ_12 1 LA HONDA Existing Camp (Glerwoad Water Treatment Plant 6ar



Pump capacity given in gallons
per minute (gpm) with motor size
in horspower (hp)

Pressure Regulating Valve

Service

\

900’ el

FW
Storage

500,000 gal

\Vi 870" el

_6.00' 1.5hp

70,000 gal AV 660" of

WTP Finished

50 gpm
50' TDH

Water Service

50 gpm
260' TDH
1.5.hp

3

550

To Sam
McDonald
Park

Raw Water |

617"l

Storage
70,000gal

450° (Alpine Creek)

RW Intake

To Camp
Glenwood

N

[¥]
N
K.

(La Honda Creek)

Figure 3-2

Existing CSA No.7 Water System Schematic

4602_12 /LA HONOA Existing CSA 7 Water Sysiem Schematic. CDR



|

;
/

" Existng TSA NG,

———— e

La Honda Creek Area Enlargement

— _T\

Figure 3-4

e AN

Alpine Oﬁmm,x_)ﬂmm Enlargement _uﬁ\c:\wx N, IR

~ Sy

BROWN avxp CALDWELL

Existing CSA No.7 Figure
Water System Plan w W

4692_12 ! LA HONDA Existing CSA 7 Water System Plan cdr




3-6

of the existing distribution system. All connections to the system are metered. The County has
meters on its facilities but historically has not read meters for these facilities.

The portion of the distribution system serving customers at the southeast end of CSA
No. 7 along Alpine Creek is shown on Figure 3-4. Branch Z1 serves customers on the upper
switchback of Pescadero Creek Road; Branch Z2 crosses the Alpine Creek Bridge and provides
service to Camp Glenwood; Branch Z3 serves customers along Alpine Road and the lower
switchback of Pescadero Creek Road; and Branch Z4 provides service to four customers along
the Pescadero Creek Road downstream of the Alpine Creek bridge. Figure 3-5 shows the portion
of the distribution system (Branch Z5) serving customers along Memory Lane in the La Honda
Creek drainage as well as customers along Pope Road on the lower reaches of Alpine Creek. As
shown on the figures, several of the branch pipelines have pressure regulating valves at their high
ends. These valves prevent excessive pressure at the lower ends of the branches. Table 3-3
presents a summary of the estimated demands and characteristics of each branch.

Table 3-3 Summary of Demands and Characteristics

Household Approximate Service Reservoir Reservoir
System service average day | elevations, | capacity, .overflow
branch connections demand, gpm fta gal elevation, fta
Z1 13 1.0 480 - 600 T-1 900
500,000
NA Sam MacDonald Park 43 850 T-1 900
500,000
Z2 Camp Glenwood 4.3 450 - 600 T-1 900
500,000
Z3 12 0.90 450 - 480 T-1 900
500,000
Z4 4 0.30 390 - 400 T-1 900
' 500,000
Z5 40 - - ‘ ' 3.0 320-460 | T-1 & T-2 617
: - 570,000
Z5 Trailer ParkD 4.3 320-340 | T-1 & T-2 617
570,000

4. Estimated elevations based on United States Geological Survey National Vertical Geodetic Datum of
1929 ;
b. Includes an estimated 22 household units.

Pipe materials for the CSA No. 7 include galvanized steel, cast iron, ductile iron, asbestos
cement, and high-density polyethylene (HDPE). Pipe diameters range from 0.75 inches to
4 inches. According to County staff, some of the older galvanized steel pipe may have been
installed in the 1920s. New pipe includes ductile iron pipe installed in 1994 when the WTP was
installed and HDPE installed on Upper Memory Lane in 1996. Some pipe is buried in public
roads while other pipe is laid exposed running cross-country through park land and easements.
There are two distribution locations of particular concern:

04/13/48\EAREPORTS\69214692-08\CHAPTERI.DOC\(pas)



Legend:

Wharf Hydrant

Metered Caonnection

Isolation Valve

Pump
System Meter
Water Main

«
2 2
b 4 o)
s Pressure Regulating Valve
o
O
—
feered

Raw Water Pipeline

f==={ Existing CSA No.7 Boundary

e
-
= 2)

»

NN \ To Camp
N Glenwood

- .
\ Raw Water\ /
+ Intake,Pidmp”

To Sam MacDonald Pa

/\\1}——/

3
A Check
/ \' \”\ Valve o
o ""/ } ! \\\ .‘.-."-
o % > Abandoned
o — N 5,000 Gal. Tank
— "

Pump Station
N 72
7o,ooo~<ia|. L
Tank
Y\ Camp Glenwood
Water Treatment Plant 500,000 Gal.